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1711
S d A E A RS W s ARI-H322035 3. 7V 160mAh 0. 59%h
B 5 L AR Chinese
Name of Sample ES d Rechargesble Li-ion Polymer Battery ABI-H322035 3. 7V 160mAh (. 58Wh
English
HoeE 1117040059
Sample No.
—i‘ﬁ-ﬁ-ﬁ ASCENT INT' L GROUP €O., LIMITED
Consignor .
W R ASCENT INT' L GROUP CO., LIMITED
Manufacturer
I BSE (XTEEEMEHmEEE ARERET T
ST/SG/AC. 10/11/Rev. 5/ Amend. 1&Amend, 2 38. 3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
ST/SGSAC, 10411/ Rev. 5/ Amend. 1&Amend, 2 38, 3
$12 4k BAE (X EREPERVRUS REAIEEI)
ST/SGAAC, 10/11/Rev. 5/Arend, 1&Amend, 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
ST/SG/AC. 10411 /Rev. 8/Amend. 1&8Amend. 2 38. 3
=y
AFd st WESRIE
Appearance Silvery Aluminium—plastic foil shell
HaRE R 2017-04-10 HriflAis 8 2017-04-12 ~ 2017-05-10
Accepted Date Test Date
31 B B R AR fRsh ki A B e R
Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crust, Overcharge, Forced discharge
SR, FERTeBLE (R EREYEnaREY ARAERETI
ST/SGAAC, 10/11/Rev. 5/Amend. 18Amend. 2 38, 35REER.
Hrd|dE The sample has passed the test items of UNITED NATTONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
Conclusion | ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
£ HBA (Date) 2017-03-10

i

A Fe s i Rechargeable Single Cell Battery. )

Comment
kR bR BURAG
; /
C:ﬁ?er;zr ost Code
L1 | % ol i1 WAL i
Approver: %#‘I ﬁf’{f' Checker: Compiler: ﬁ %'
LS

Title:

BlE TN (Vice chief engineer)

-
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A5

R A LA
Name of Test
ltems

HAZRIAFAEEHRT
Standard reqguirement or The
Clause Mumber of Standard

AR

Test Result

FA 4

Conclusion

iz

Remark

oA
Altitude
simulation

BEE (ETRRTRERNTUT ZRAEY
FHY ST/SGAAC. 10711/ Rev, 5/Amend. 1éAmend. 2
38.3 B T

UN Manual of Testg and Criterio Sectieon
ST/5G/AC. 10/ 11/ Rey, 537 Amend. 1Ancnd. 2 38,3
Test T.1

(]

FH

Thermal test

0l b

Sea Appendix

Bal (AT R AW e
FA¥ ST/SG/AC 10711/ Rev, 6/ Amend. 18Amcnd, 2
38.3 HEE T. 2

UK Manual of Tests and Criteria Section
ST/5G/AC, 10/ L1/ Rev, 3/ Aend. LEAmend, 2 38, 3
Test T.2

iz 2
See Appendix 2

Hal

Vibration

R R s e |
EWY ST/SGAC 1011 /Rev. 5/ Amend. 18Amend, 2
38.3 % T.3

1IN Manal of Tests and Criterie Section
ST/SG/AC 10711/ Rev, 5/ Amend. 18Amend. 2 34, 3
Test 1.1

W 3

See Appendix 3

it

My
Shock

Dol (AT BN RB e
FHY ST/SG/AC. 10511/ Rev, 5/ Amend. 1&Amend, 2
8. of8 T4

UK Manual of Tests and Criteria Scction
STASG/AAC 10711/ Rev, 5/ Awend. 1&Ancnd. 2 38, 3
Test T. 4

¥ 4
See Appendix 4

o

S

External short
circuit

B O PR RSy e |
ERY ST/SGAAC, 10411/ Rev, 5/ Amend. 1RAmend, 2
383 % 1.6

UK Mamial of Tezts and Criteria Section
ST/SGANC. 10711/ Bev, 5/ Amend. 1&Ameond. 2 38. 3
Test T.5

REFE b

See Appendix 3

6

s
Crush

HEl (AT ARBREROENT BRmin
FEWY STSSGAAC, 1011/ Rey, 5/Amend, 1RAnend. 2
318.3 H% T.6

UN Manual of Tests and Criteria hection
STASGAAC, 10/11/Rev. 5/ 8mend, 14Amend. 2 38,3
Test T.6

WHE 6
See Appendix 6

-1

weR

Overcharge

Bol (xTRETHERNEEE 2B
T-Ht} ST/SGAAC. 10711 Rev. 5/ dmend, 1dAmend. 2
BIBRTT

LN Manual of Tests and Criteria Section
ST/SG/AC. 10411/ Rev, 5/ Amend, |&Amend. 2 38,3
TJest T.7

W 7

Ses Appendix

b e
Forced discharge

FEW (0] EnEREmr R T LR
Y ST/SGAAC. 10711 /Rev. b/ Amend. 1&Amend. 2
382 ol T.8

UN Manval of Tests and Criterie Section
STASGANC, L0/ 1/ Rev, 5/ Amend. LkAmend, 2 38, 3

fest T.8

AL
See Appendix 8

W RS

Test Environment

BAEEEAF - 170-20°C  SRERNL : /x

Ambient temperature:17C-20°C  Ambieont humidity:/%

Condition
AR 8 f
Test ltem
LA T AL _
Subcontracted Test FLEBRE | B 146 5
Condition Subcontracted Name Post Code
Laboratory M g .

F LB N\
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SRICI Testing Centre Test Report—Appendix 1 NO. 1117040059
i
A5 1 AR £A | R
No. Name of TestItems | Altitude simulation
o3 Bz kA B Before HE S After AERE #ew i | Lk
%5 Sample Status ¥ |A%eE| A¥ | FRELE | Massloss| Residual [T
Sample Mass ocv Mass ocv OCvV  |Other
Ne. lg v g v %o % Event
0l | e e | demnce 4,19 3.9153 | 4.18 0. 01 99.76 | ©
62 | e e || 38116 1,17 2.9110 | 4.17 0. 02 100.00 | ©
008 | o | 29029 4,18 | 3.9025 | 4.17 0. 01 99.76 | ©
Ol s S 418 | 3.9037 | 4.18 0.01 100.00 | ©
05 | o o | 58614 418 | 3.8611 | 4.18 0.01 | 100.00 | O
006 | rnaitt i | 3.9088 .17 | 3.9081 | 4.17 0.01 100.00 | ©
007 | o aael | 38815 4,17 1.8814 | 4.17 0.00 | 100.00 | ©
508 | wnrnome | 2813 4,17 3.9130 | 4.17 0.01 100.00 | ©
09 | i | BgE 1.17 3.9139 | 4.17 0.00 | 100.00 | ©
00 i S 3, 9236 4.18 3.9239 | 4.17 0.00 99.76 | ©

FCYC Fully charged

»[This space intentionally

left blank

Ei3. LR VR4 DR R-#E F-RK 0-ARE. AR, LRER. RRE. LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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1CYC Fully charged

4/11

| % : RAAE LA | AHR
Mo, Name of Test ltems Thermal tesl
B B2k A I AT Before RIS After FEMA| 4 E Lk
&5 Sample Status RE |FReE AE | FBE/E| MassLoss| Residual | LR

Sample Mass ocy Mass ocy OCY | Other
No. g N e A Fley % Event
001 | o i | @963 1.18 3. 9119 4. 13 0.01 98.80 | o©
02 | prratie | deo | aar 3wz A 0.00 | 99.04 | o
008 | womy e | 3902 417 | 3.9026 | 4.13 0. 00 99.04 | o©
00F | e ieER ] 39037 418 | 3.9031 | 4.13 0. 02 98.80 | o
005 | s | aseu 418 | 3.8610 | 4.12 0.o0 | 98.36 | o
o | et | 3.0081 417 | 39081 | 4.13 0.00 | 9%.04 | o
007 | oy Deeed, | - BEH 4. 17 3.8813 | 4.13 0,00 | 99.04 | o
008 | jtnenR . | a9130 .17 | 3.9125 | 4.13 0. 01 99.04 | o
088 | emnare, | 59130 4.17 3.9136 4.13 0.01 99.04 | ©
010 . 3. 9239 4.17 | 3.9233 | 4.13 0. 02 99.04 | o

LT RE

This space intentionally

left blank

B L-EE V-#RA DBk R-ERE F-AEK -k, LA TR, TR, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=
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SRICI Testing Centre Test Report— Appendix 3 N0, S 17040053
/1l
A% § RRAE LA | 3D
No. Name of Test [tems Vihration
2 R kA KB AT Before R E After AERA|HAVE| £
5 Sample Status ¥ FadE| HE | FBEE | MassLoss| Residual | R
Sample Mass OCv Mass ocv OCcv Other
No. ‘g v g Y i % Event
el e O [ 4.13 3. 9149 4,13 0. 00 100.00 | o
omy | il o | Esang | 4l 3.9112 4,13 0.00 | 100.00 | ©
003 | et . |adoze | 413 3. 9027 4. 13 0.00 | 100.00 | o©
004 | iimam® | 89031 | 413 | 3.9032 | 413 0.00 | 100.00 | o
005 | jqiiokexm | s.8s10 | 412 | 3.8613 | 4.12 0.00 | t00.00 | o
006 | jOCEekR | 39081 | 413 | 3.9082 | 413 0.00 | 100.00 | o
007 | jeicwex®  |assma| 413 | 3.88H 113 0.00 | 100.00 | o©
008 | cmemm o [soms| 413 | 30126 | 413 0.00 | 100.00 | o
009 | pkEAR | 39136 | 413 | 39138 | 413 0.00 | 100.00 | o
010 R e 3.9233 | 4.13 3.9235 4,13 0.00 | 100.00 | o©

1CYC Fully charged

26)
e Y

| 1o edThis space intentlonally
A B2 lefl blank

Bix. L-E V-mA D-ARA R-AEE FALk -ARBE. LR%. AMA. Ak, L2,
Note: |.-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
Mo Disassembly,No Rupture & No Fire.
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F5 ¥ B £ AR i
No. : Name of Test Items Shock
HIERT Bef I E After
Ha | MaRs B BEEAN | REMA (MALE )| K
s A S EE® | AmwE| A¥E | FBEE| MassLoss | Residual | T&
swaple| * Mass oCv Muss OCV OCV | Other
Na g i /g N % /%% Event
001 | jopiicmdsh | 3.9149 | 413 | 39170 [ 410 0. 00 99.27 | o
| iner s | sz a4z Jasise | 4 0. 00 99.76 | o
0| At .y | seexv | s | %Ekas | 448 0. 00 99.76 | o
e | g Tmemk | awed | am | so0e2 | 412 0. 00 99.76 | ©
06 | nnei . lassis| ale | aw@ | i 0. 00 99.76 | o
6| e, | 2wzl 41 3.9007 | 4.12 0. 00 99.76 | o
oor | it o L g | 4 | 886 | 4 0. 00 99.76 | o
008, | onr e | 29128 | 413 3.9145 | 4.12 0. 00 09.76 | ©
i ICYCTEE TR 5 7 i o s
0% ICYC Fully charged 3.9138 413 3. 49156 .12 0. 00 99, 76 )]
—
gin | spamemn e | a8 | 39 | aag 0. 00 99.76 | ©
J—F‘_‘E E?hj 5 snal-:';Ti r_;._.f.ls;:.ki onally

. L-iR V-RA D-BEAR R-EKE F-RK -k, LRI, LK. LHE. LEX.
Note; L-l.eakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
Mo Disassembly, No Rupture & No Fire.

7



Lt TAARIRARR P 8
o R E-MRS

SRICI Testing Centre Test Report—Appendix 5

NO. 1117040059

T/11

A5 5 #r | B & AR AhFE R =31

New ' Name of Test llems External short circuit
ey HaRs stnsipris FRE
Sample No. Sample Status R ].'.XT&H’];H.Q]CTETI".]'JE:THLLLI‘C Other Event

001 10y ﬁfﬁ?ﬁf gud 9. 4 0

002 W o T 56. 3 0

003 lfk't'cl:t}%?ﬁﬁgwi 06. 4 0

004 lt'['ft‘liilhﬁ??ci‘:ﬂrgc: 56. 2 O

005 w““?.“ﬁﬁ:im 56. 3 0

006 1rurlrﬁj£cﬁq;gqe—| 561 0

—

007 Ii?‘r'[lir:::"[.Jﬁ?fI;ffgml 06, 2 0

008 LL‘[t[}[rquLr-}ET ged 56. 2 0

003 fu(}!fﬁ??am 56. 0 0

010 lz:a'grczgﬁfﬁjégml 96. 1 0
M T‘FF"LI This space intentionally left

hlank

BiE: DM RRA PR -k, LRK, R#E.
Naote: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture,

P P N g

*
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SRICI Testing Centre Test Report— Appendix 6 NO. 1117040059
8711
A5 5 w8 £ AR i
Mo, MName of Test Items Crush
o o
Hawt HaRA L R e SRR
Sample No. Sample Status i 'Munﬁt e Other Event
10YC S0%FE M \
Ji 1CYC 50% Capacity 20. 3 0
. 1CYC H0%F AL
012 LCYC 50% Capacity 20. 3 o
10YC S0%ZE A e
o ICYC 50% Capacity 20. 1 o
: 1CYC 5UsfE M ,
= 1CYC 50% Capacity 20.4 0
015 10YC S0 20, 0 S

1CYC. 50% Capacity

= his spaco i ionallv left
bl s This space intentionally le
SFER blank

& D-BRAR FROK O-ABRER. AKX
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A . A A L AR T AR
No. Name of Test ltems Uvercharge
HogE H RS Ewedls
Sample No. Sample Status Other Event
R ICYCSE2F 8
016 ICYC Fully charged g
A ICYCE STl
017 1CYC Fully charged u
" YO ST
018 1CYC Fully charged 9
= ICYCSER TR
013 1C¥C Fully charged i
SUCYCSE S TE
020 S0CYC Fully charged G
SOCYCSEH R
021 S0CYC Fully charged &
o BOCYCFEA-FE
022 OCYC Fully charged 5
- BOCYCSE TR
023 SOCYC Fully charged =
= This space intentiunally Left blank

&iE: D-fR4E FRZ K 0-RAHE. a2k

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

-
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A5

#PH A & AR

i 1 3

H .
No. MName of Test [tems Forced discharge
. B gk A
#F?ﬂﬁ_g— ﬁ‘ﬂﬂ""&--u ﬁ{tﬂl’g‘
Sample No. Sample Status s Brmiit
ICYCFE A oL 0
024 REC R - :
" ICYC Fully discharged
a2 ICYCFE A &
4 2
25 1CYC Fully discharged
026 " {Fﬁftﬁiﬂfﬂ O
ICYC Fully discharged
, ICYCSES i 8 &
027 1C¥C Fully discharged .
. ICYCSE A e o
028 1CYC Fully discharged
3 ICYCSE A 3
024 LEYC Fully discharged
1CYCFE Sl o
030 1CYC Fully discharged
ICYCFE AT o
i1 i ;
i 1CYC Fully discharged
o 1CYCFES= T E e
032 1CYC - Fully discharged
s LCYC 540 3 &
033 1CYC Fully discharged
i SOCYCSEA o
031 S0CYC Fully discharged
AE ROCYCFE ST AL &
035 S0CYC Fully discharged
z BOCYCSE i L 0
036 BICYC Fully discharged
= BOCYCHE S H A 0
037 50CYC Fully discharged
SOCYCSE 2T o
038 ROCYC Fully discharged
SOCYCHE S o
039 50CYC Fully discharged
A SOCYCSES A a
040 S0CYC Fully discharged
SOCYCTE Sl o
041 30CYC Fully discharged
. ROCYCFE IR AL &
042 SOCYC Fully discharged
: ROCYCFE ATl o
043

S0CYC Fully discharged

i D-FRIA FAok 0-RBA. RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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